
 

 
 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 

 

 
 

  
 

HIP TRUSTER 
ST1029 



www.zunfit.com

SAFETY PRECAUTION
Safety First
Regardless of how enthusiastic you may be about getting on your equipment and exercising,
take the time to ensure that your safety is not jeopardized. A moment’s lack of attention can
result in an accident, as can failure to observe certain simple safety precautions.
a. Assemble the equipment according to the assembly instructions and only use the

individual parts enclosed for assembly of the equipment and which are listed in the parts
list as being specifically for this equipment. Before you start assembly, check against the
delivery to make sure that everything has been delivered and check against the packing
list to make sure all parts have been enclose.

b. Read, study and understand the Owner’s Manual and all the warning labels on this
product. Furthermore, it is recommended to familiarize yourself and others with the
proper operation and workout recommendations for this product prior to use. Some of
this information can be obtained in this owner’s Manual, as-well-as from your local
retailer.

c. It is imperative that you retain this Owner’s Manual and be sure all warning labels are
legible and intact. Replacements Owner’s Manual and labels are available from your
local retailer.

d. It is recommended that another person assist you with the assembly this unit.
e. Consult with your physician before beginning any exercise program. It is recommended

that you undergo a complete physical examination.
f. Use proper discretion when children are present.
g. Frayed or worn cables can be dangerous and may cause injury. Periodically check these

cables for any indication of wear.
h. Keep hands, limbs, loose clothing and long hair well out of the way of moving parts.
i. Do not attempt to lift more weight than you can control safely.
j. Work within you recommended exercise level. DO NOT work to exhaustion. If you feel

any pain or discomfort, stop your workout immediately.
k. Inspect the machine for any sign of wear on parts, hardware becoming loose or cracks on

welds. If a problem is found do not use or allow the machine to be used until the
defective part is repaired or replaced.

l. DO NOT place any sharp objects around the machine.



Exploded View 

  

1

2

3

4

5
6

7

8

9

10

11
12

13

15

16

17

18

14
20

22

22

23

21

25

24

26

26

19

28

28

27

30

31

27

33

32

29

34

Number Description Quantity Number Description Quantity 

1 Left Beam  1 18 Fast Pin  1 

2 Right Beam 1 19 Big Washer 12 10 

3 Front Beam  1 20 Bolt M8*25 4 

4 Cross Beam 1 21 Allen Bolt M10*20 4 

5 Cushion Support  1 22 Bolt M8*45 6 

6 Adjustable Tube  1 23 Bolt M8*70 4 

7 Support  1 24 Bolt M10*20 1 

8 Pedal  1 25 Bolt M10*25 2 

9 Handle  1 26 Bolt M12*70 10 

10 Main Beam 1 27 Washer 8 16 

11 Ellipse Pad 6 28 Washer 10 9 

12 Ellipse Plug  4 29 Cushion A 1 

13 Round Plug  2 30 Lock Nut M8 2 

14 Hollow Sleeve  1 31 Lock Nut M10 2 

15 Wheel 2 32 Cushion B 1 

16 Handle Bar 1 33 Cushion C 1 

17 Foam With Cover 2 34 Screw M8*25 2 

www.zunfit.com



www.zunfit.com

 

STEP 01 

 

 

 

 

 

 

 

 

 

 

 

 

 

2

1

10

3

4

26
19

26

21 28

 

 

 

1. Attach Front Beam (3) and Cross Beam (4) to Left Beam (1) and Right Beam (2) with eight Bolts 

M12*70 (26) and eight Big Washers 12 (19). 
2. Attach Main Beam (10) to Left Beam (1) and Right Beam (2) with four Allen Bolts M10*20 (21) and 

four Washers 10 (28). 

 



www.zunfit.com

 

STEP 02 

 

 

 

 

 

 

 

 

8

6

25 28

31

26 19

3

 

 

 
1. Attach Adjustable Tube (6) to Front Beam (3) with two Bolts M12*70 (26) and two Big Washers 12 

(19). 
2. Attach Pedal (8) to Adjustable Tube (6) with two Bolts M10*25 (25), four Washers 10 (28) and two 

Lock Nuts M10 (31). 

 



 STEP 03 

 

 

 
 

 
 

 
 

29

33
32

7
5

18

23

27

20

27
9

17

13

22
27

24
28

6

34

1. Attach Cushion A (29) to Front Beam (3) and Cross Beam (4) with four Bolts M8*70 (23) and four 

Washers 8 (27). 

2. Attach Handle (9) to Support (7) with Bolt M10*20 (24) and Washer 10 (28).

3. Insert two Foam with Covers (17) into Support (7) with two Round Plugs (13) and Screw M8*25(34).

4. Attach Cushion C (33) to Support (7) with four Bolts M8*25 (20) and four Washers 8 (27).

5. Attach Support (7) to Adjustable Tube (6) with Fast Pin (18).

6. Attach Cushion B (32) to Cushion Support (5) with four Bolts M8*45 (22) 

www.zunfit.com



www.zunfit.com

 



www.zunfit.com

ITALY OFFICE
Zun Srl

via Mammarella snc

66100 Chieti Scalo (CH),Italy

Email: info@zunfit.com

Phone: +39 0871 551762

CHINA OFFICE
Zunone

83# South Tongfu Road, 

Nantong Jiangsu China

Email: simon@zunone.cn 

Phone: +0086-13901602295


